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DESCRIPTION ##i&

1 Control Board #i#R
2  Toggle Switch IjfEJT %

ES210 CONTROL BOX #4145

11

3 Contactor Kit #fifi2%
8. 208-230V . .. 2410283
4  Wiring Harness £

PART NO. £S5

.............................................................. 040002301
........................................................... 2301513

a. Air-Cooled (Not shown) (RIEIZR) .. oottt e e e 040002591
5 Power Cord Hijizk

b. 230V/50 Hz (Not shown) (RIIR) .. oo e 040002495
Miscellaneous — Brackets, Screws, etc. 247 — 3742, WR4T4:
6 Control Box 8 Hl R, . ..o 040002234
7 Control Box Cover (Not shown) #5#IFH55 (REIR) ... e 040002235
8  Control Board Mounting Supports #HIAR ST . . .. .o 4302253
9 Screw g%

a. Screw, #10-24X1/4 MR 2L . 5202063
10 BUShing,SB-625-8 2R o .. . ...ttt 2502183
11 Bushing,SB1500-21/2240 2R . . . .. .. 2500133

ES210-3

1 Refer to Cross Reference Guide

Rev (08/18)



ES210 EVAPORATOR COMPARTMENT £ % 584>

DESCRIPTION PART NO.
1 Evaporator Assembly 7% & 4%

a. Dice Cube T K o 040003684
2  Water Pump /K%

b. 230V/50 Hz . . . .. e 040002506
3 Water Level Probe FF Bk TT 00, . . oo 040002828
4 Magnetic Bin Switch (Mounted to Evaporator) #{AF ¢ (L TZAKM ) ..o o o . 040002481
5 dce Damper KRSk . .o 7600483

a. Ice Damper Magnet and Cap VKRS REIR A GG I . . o oo oo 7629093
6 Water Distribution TUDE 23 7K . . . . oo 040002531
7 Water Trough ZKAE . .. 040002510
8  Tubing (Water Pump Out) 7KE (KZEH ) ... 040003261
Miscellaneous — Brackets, Screws, etc. 247 - 5742, HR4T4E
9 Screw, #10-24 x 50 BB 2z 000003162
10 Bracket, Water Level Probe fFER 32 L. o 040002266
11 Thumbscrew, #8-32 x .38 Nylon Water Distribution Tube Mounting $8igt24] ([EE K& ... .. 5000013
12 Screw, #10-24 x .750 Used to Mount Evaporator #2842 (KA ... ... .. 000005995
13 Screw, #10-24 X 50 R 2L . . . . 000003162
14 Thumbscrew, #8-32 x .44 FB B BT . .. . 040001217

1 Refer to Cross Reference Guide
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ES210 REFRIGERATION COMPARTMENT — COMMON PARTS #l|4 24 - @R+

DESCRIPTION #iid PART NO. E4-515
1 Compressor Assembly EZEHLA 1

a. 220/240V 50 Hz/1 Ph . . .. 040002263

b, Relay ZkH g . . 040002269

C. Protector I B R A . 040002286

d. Start Capacitor BB HLZT . . . . oot 040002287

€. RUN Capacitor BT B2 « . . oottt e e 040002288
2  Hot Gas Valve #5 &

a. Hot Gas Valve Including Electrical Coil JE IR EHIES ... 040000690
3 Expansion Valve MK IR . .. ..o 040003693
4  Expansion Valve Body Insulation Boot B RIBRACRIEAR . . ... ... 4000363
5  Expansion Valve Bulb Insulation Boot /K IRIBGR AL ORI ... ..o 4007203
Miscellaneous — Brackets, Screws, etc. Z<7i - St 42, 18414
6 Bracket (Water/Electrical Inlet) Z/NEHR (K / BN oo 040001939
7  WaterInlet Valve BEK IR . ... o 000001801
8  Screw(Used to Mount Water Inlet Valve) #2822 ([EE#EKIRD ... o 5004421
9 Water Inlet TUBING 375 1D HEZKEF + .+ .o oo e oo 4421113
10 Water Inlet Tubing Spring Clamps-ID 13mm(Not shown) /K& R4 CRER) ... ... .. 040000773
11 Cord Connector B R 2RI [0 . . . ... 2502283
12 Drain Tubing Fitting-Barbed HEZK4E 0 . ... . 4011283
13 Drain Tube HEKaE . . o 040001941
14 Drain Tube Clamp(Not shown) HIKE R4 CRER) ..o 5650643
15 Drain Tube Plastic Cable Tie(Not shown) HE/KE LT CRER) .. oo o 5650423
16 Water Dump Valve220V 50/60Hz (Not shown) HE/KIR (RER) ... . 040001038
17  Bracket-Dump Valve (Not shown) HEZKIRISZAE CGREIR) ..o 040002233
18 Screw(Used to Mount Water Dump Valve) 1822 ([ HKBIAD ..o oL 5202063

1 Refer to Cross Reference Guide
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DESCRIPTION #i&

1 Compressor (Refer to COMMON PARTS Page) JE4iHl (2% i@ H4EEE 7>
2 AirCondenser ¥alas . . oot
3 Fan Motor X3 HLHL

a. 230V/I50 Hz . . .. e
4  FanBlade FM ... ...
5  Fan Cycling Control KUBTEFEHIA .. ...
6 Drier TR RS .
Miscellaneous — Brackets, Screws, etc. 410 — 328, 1R4T4
7 Fan Shroud RUB B . .. ..
8  Fan Motor Mounting Bracket XU FEALSZEE .o
9 Screw 10-24X0.25HB22 . . .. .
10 Screw MAX.ZX8MM BEZZ . . .

Rev (08/18) ES210 -6

PART NO. £4:51
.................... Page 4
.................... 040001074

.................... 040002505
.................... 3005653
.................... 2001273
.................... 8253313

.................... 6026851
.................... 6027431
.................... 5202323

.................... 5005513

1 Refer to Cross Reference Guide



ES210 PANELS TR

| "
! e ;
1 IH(
2
g
7
6
DESCRIPTION #it PART NO. £4-515
Front Panel Assembly BITHIER ... .. ..o oo e 040003690
2 AIrFilter B e I . o 7629143
3 Door Frame Assembly [ THEAL/: ... ..o 040003686
4 BinDoOr [T . . oo 040002482
5 Back Panel Tl . . . oot 040001940
6 Leg lLeveler M ... o 040002949
Miscellaneous — Brackets, Screws, etc. 227 - 3748, g4k
7 Front Cover Screw BT sElIRLZ . . ... . 5202233
8 Ice Scoop (Not shown) UKE” (RIEIR) ..ot e 3302603
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ES210 CONTROL BOX 41 &

DESCRIPTION #iid PART NO.
1 Control Board 5HIA . . . ..ot 7629073
2 Toggle SWitch THRE T o . o 2301513
3 Contactor Kit $ZAl#E 208-230V . . . .ttt 2410283
3a  Contactor Kit i8S 115V . . . oo 2410293
4 Wiring Harness JF 54k H

a. Air-Cooled (Not shown) /A (RIEZR) ..o e 2032483
5  Power Cord HiJ§%k

b. 230V/50 Hz (Not shown) (RN ..o e 040002495

c. 1150V/60 Hz (Not shown) (RIEIR) ... e 2006863
Miscellaneous 2437 — Brackets, Screws, etc. 7 4%, 18474
B Control BoxX Tl . . ..o 040005067
7 Control Box Cover (Not shown) il &5 CREZR) ..o e 040005068
8  Control Board Mounting Supports ¥R ST . .. ... 4302253
9 Screw, #10-24X 114 B ET . 5202063
10 Bushing 2R 230V . ..ot 040005063
10a Bushing 2R 115V, . L. o 040005981

1 Refer to Cross Reference Guide
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ES210 EVAPORATOR COMPARTMENT £ % 584>

DESCRIPTION #ii& PART NO.
1 Evaporator Assembly 7%/ #4114

a. Dice CUbE 70K . oo o 040005418
2  Water Pump /KE

b. 230V/50 Hz . . . .. 040005407

C. 120VIB0 Hz . . . . e 040005980
3 FloatValve FEERIE . . ... 8369049
4  POLY TUBING 44-P-1/4 OD (Not Shown) yZEKIRIE/AKE CREZR) ... o o, 4420291
5 lce Thickness Control Probe JKJEHRk . . ... 7601603
6  Magnetic Bin Switch (Mounted to Evaporator) #8 A ¢ (FEZ&KR D) ... oo 2301483
7 dce Damper JKAESE. . .o 7600483
8  Water Distribution Tube J3 7K . .. ..o 040001245
9 Water Trough 7K .. 040001251
10 SIPHON CAP Bl . . o e e e e e 4302223
11 Tubing (Water Pump Out) KR K . o 040001255
12 Evaporator Top Frame Z& R 3 T bB 30 2 . 040005539
13 Evaporator Bottom Frame 7&K s il S04 . . o 040005540
Miscellaneous <7 — Brackets, Screws, etc. ¥ 48, 18474
14 Screw, #10-24 x .50 KB B IR AT . . .. 000003162
15 Thumbscrew, #8-32 x .38 Nylon Water Distribution Tube Mounting 73 /K& T6HEM24T ... ... ... .. 5000013
16 Screw, #10-24 x .750 Used to Mount Evaporator Z& K& B EMRET . . ... . 000005995
17 Thumbscrew, #8-32 x .44 KA G IR E] . . . 040001217

1 Refer to Cross Reference Guide
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ES210 REFRIGERATION COMPARTMENT #/4 %4 — COMMON PARTS & A £

DESCRIPTION #iiit PART NO.
1 Compressor Assembly EZE#1 220/240V
a. 220/240V 50 Hz/1 Ph . ... e 040002263
D, Relay JEH A . . . 040002269
C. Protector R . o e 040002286
d. Start Capacitor BB HLZT . . . .ot 040002287
€. RUN Capacitor BT HLZE . . . oottt et e e 040002288
1a Compressor Assembly E4EH1 115V
a. 115V B0 Hz/1 Ph. .o 040005599
D, Relay ZEH A . . . o 2410293
C. Protector Al d T . 040005681
d. Start Capacitor Jo B HL . . . .o 040005695
2 Hot Gas Valve #S & 220/240V
a. Hot Gas Valve Including Electrical Coil #/S (FZRED ... ... .. .. 040000690
b, Coil VAR . . . 040000103
2a Hot Gas Valve #S 1 115V
a. Hot Gas Valve Including Electrical Coil #4<1® (FZRED ... ... 040000689
b. Coil VAR . . . 040000101
3 Expansion Valve K IR . . ... .. 040003693
4 Expansion Valve Body Insulation Boot K B B CRIEAR . . ... ... 4000363
5  Expansion Valve Bulb Insulation Boot FZIK fREGR AL ORIERE ... ..o 4007203
Miscellaneous ¢ — Brackets, Screws, etc. X248, 844
6 Bracket (Water/Electrical Inlet) /NS H 220/240V. . . .. oot 040005066
6a Bracket (Water/Electrical Inlet) /NSHR 116V . ... ..o 040005978
7  Cord Connector HLJRZER I 220/240V. . . . . ..o 2502283
7a Cord Connector FLJRZET T 116V . .. ... 2512043
8  Drain Tubing Fitting-Barbed HE/KHE3k. ... . o 4011283
9 Drain Tube FEZK T 040001941
10 FEMALE WING ADAPTER #E/KHTIEL .. o e 8706093
11 ADAPTOR 1/4 OD X 1/8 NPTF,ACETAL #t/KFHk. .. oo 1360961

1 Refer to Cross Reference Guide
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ES210 REFRIGERATION COMPARTMENT #1|#4 %4 — AIR-COOLED X%

DESCRIPTION ##i&

1 Compressor (Refer to COMMON PARTS Page) JE4ibl (WLIEAMA) ..o
2 AIrCondenser oS . . .
3  FanMotor RUF L 230VI50 HZ . . . o o oo
3a Fan Motor KR ZIE 116VIB0 Hz . . . . oo o
4 Fan Blade M ..o
5  Fan Cycling Control KB JE  EHla . . .o
6 Drier TR IS .
Miscellaneous 2437 — Brackets, Screws, etc. 7 4%, 18474

7 Fan Shroud U B . ..
8  Fan Motor Mounting Bracket KU iA 3248 L. o
9 Screw 10-24X0.25 BB ET . . .
10 Screw MAX. 7X8MM BB AT . .

Rev (08/18)

PART NO.
Page 4

040001074
040002505

2000223
3005653

000013509

8253313

6026851
6027431
5202323
5005513

1 Refer to Cross Reference Guide

ES210-13



ES210 PANELS TR

DESCRIPTION ##i& PART NO.
Front Panel Assembly RITHIBRALI: . . .. oo oo 040003690
2 AN FIlter B B o L 7629143
3 Door Frame Assembly [ THEALI: ... ..o 040003686
4 BiND0oOr TR ..o 040003913
5 Back Panel Tl . . . oo 040001940
6 Leg leveler M ... o 040002949
Miscellaneous — Brackets, Screws, etc.
7 Front Cover Screw RITHIBABET . . . . o e 5202233
8 Ice Scoop (Not shown) UKE” (RIEIZR) ..o e 040004889
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